
HRT Prescribing Protocol  
Sept 13   

Review Sept 14 
Benefits: 

• Symptom control: 
• Vasomotor 
• Mood 
• Musculoskeletal 
• Urogenital 

• Bone protection 

Yes 

* Contraindications: 
• Pregnancy 
• Undiagnosed abnormal vaginal 

bleeding 
• Active or recent blood clot or 

myocardial infarction 
• Suspected or active breast or 

endometrial cancer 
• Active liver disease with 

abnormal LFTs 
• Porphyria cutanea tarda  

Does a risks:benefit analysis  
support HRT prescribing* 

Rx oral therapy: 
1. Premarin 300 mcg, 

625mcg, or 1.25mg 
2. Elleste Solo 1mg or 

2mg 
Start low dose and increase 
according to symptom control 

No 
Do not 

prescribe HRT 

Does the patient have a uterus? Yes No 

Rx Unopposed 
oestrogen therapy 

Does the patient have 
pre-existing liver disease? 

Yes No 

Does the patient develop 
liver disease or nausea as a 

side-effect? 

Yes No 

Rx transdermal therapy: 
1. Evorel patches (twice weekly) 
2. Progynova (once weekly) 

Consider 
alternative Tx 

See review 
protocol 

Is the patient perimenopausal 
OR 

Within 12 months of  last menstrual period 
OR 

Would the patient prefer monthly withdrawal bleed 

Yes to any No to all 

Rx Sequential 
combined therapy 

Rx Continuous 
combined therapy 

See  
‘Sequential combined Tx’ 

protocol 

See 
‘Continuous combined Tx’ 

protocol 

See ‘HRT Review’ 
protocol 

Consider Mirena coil with 
appropriate oestrogen Rx 

Mirena not appropriate 
OR 

Patient choice 



No 

Yes 
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 Review Sept 14 

Rx oral therapy: 
1. Premique low dose 
2. Kliovance 

Are patient’s symptoms 
controlled? 

Yes 

No 

Rx oral therapy: 
1. Premique 
2. Kliofem 

Does the patient have 
pre-existing liver disease? 

Yes 

Continuous combined Tx 

Does the patient develop liver 
disease or nausea as a side-effect? 

No 

Rx transdermal therapy: 
1. Evorel Conti patches 
2. Femseven Conti patches 

See ‘HRT Review’ protocol 
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  Sequential combined Tx 

Yes 

No 

If patient experiences 
progestogenic side effects, 

e.g. bloating or breast 
tenderness 

Yes 

Does the patient have 
pre-existing liver disease? 

If the patient develops liver 
disease or nausea as a 

side-effect? 

No 

Rx transdermal therapy: 
1. Evorel Sequi patches 
2. Femseven Sequi patches 

Rx oral therapy: 
1. Cycloprogynova 

If treatment is ineffective 

Rx oral therapy: 
1. Elleste duet 2mg 

See ‘HRT Review’ protocol 

Rx oral therapy: 
1. Prempack C 
2. Elleste duet 1mg 



Review patient  at 3 months then 
every 6 – 12 months   

Has the patient developed any 
of the following risk factors? 
• Breast cancer 
• Endometrial cancer 
• Aged over 70 years 
• >5 years of HRT 

Yes No Continue Rx 
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Do not 
prescribe HRT 

Consider 
alternative Tx 

HRT Review 

Has the patient 
developed any 
unexpected 
bleeding? (after 1st 6 
months) 

Yes 

No 

Needs investigation 

These may be helpful but 
limited evidence: 
General measures: 
Reduce caffeine  
Reduce alcohol 

Flushes:  
Phytoestrogens 
Black Cohosh NB concern re liver 
safety 

Breast tenderness: Evening 
primrose oil 

Pharmacological: 
Vasomotor symptoms: 
SSRI 
Bone Protection: 
Consider calcium/vitamin D 
Weight bearing exercise 
Dyspareunia: 
Topical oestrogens if 
appropriate 
Vaginal lubricants 
 

HRT does not provide contraception – will need to use eg barrier method (don’t use with oil based lubricants) 


